



COMMERCIAL TESTING COMPANY

1215 South Hamilton Street • Dalton, Georgia 30720
Telephone (706) 278-3935 • Facsimile (706) 278-3936

Report Number 13-02224

Shaw Industries Group, Inc.
Dalton, Georgia

Test Number 4372-7538
February 27, 2013

Colorfastness to Crocking

Test Method: The test was conducted in accordance with AATCC Test Method 165, *Colorfastness to Crocking: Carpets – AATCC Crockmeter Method*. The test is designed to determine the degree of color transfer from the surface of carpets to other surfaces, 80 x 84 undyed combed cotton for this test, by rubbing. The test is conducted under both dry and wet conditions. Colorfastness rating is made using the AATCC Evaluation Procedure 3, *Chromatic Transference Scale*, a numeric rating based on AATCC *Terminology for Subjective Rating Processes* where 5 = negligible or no crocking, 4 = slight, 3 = noticeable, 2 = considerable, and 1 = much crocking.

Material Tested:

Style Name: Tiara II
Style Number: 251CR
Construction: Needlepunch
Roll Number: 3T96767

MO Number: X8283
Color: 100
Shaw Test Number: 021913-18

Test Result:

Dry Crocking — 5
Wet Crocking — 5

Commercial Testing Company

(Authorized Signature)

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. The test results presented in this report apply only to the samples tested and are not necessarily indicative of apparent identical or similar materials. Sample selection and identification were provided by the client. A sampling plan, if described in the referenced standard, was not necessarily followed. This report, or the name of Commercial Testing Company, shall not be used under any circumstance in advertising to the general public.